
NREL is a national laboratory of the U.S. Department of Energy, Office of Energy 

Efficiency & Renewable Energy, operated by the Alliance for Sustainable Energy, LLC. 

 

 

Contract No. DE-AC36-08GO28308 

 

  

Process Design and Economics 
for Biochemical Conversion of 
Lignocellulosic Biomass to 
Ethanol 

Dilute-Acid Pretreatment and 
Enzymatic Hydrolysis of Corn Stover 

 
D. Humbird, R. Davis, L. Tao, C. Kinchin,  
D. Hsu, and A. Aden 
National Renewable Energy Laboratory 
Golden, Colorado 

 
P. Schoen, J. Lukas, B. Olthof, M. Worley,  
D. Sexton, and D. Dudgeon 
Harris Group Inc. 
Seattle, Washington and Atlanta, Georgia 

Technical Report  

NREL/TP-5100-47764 

May 2011 



NREL is a national laboratory of the U.S. Department of Energy, Office of Energy 
[...]
change from the 2002 process, in which the stillage was evaporated to a combustible syrup, with 
the evaporator condensate being recycled to the process. The effects of this change on the 
wastewater treatment area will be discussed in Section 3.6. 

A clean-in-place system (part of Area 900) services the equipment in this area that is prone to 
fouling (e.g., the beer column reboiler) by flushing with a hot caustic solution and circulating the 
solution until heat transfer surfaces are clean. Manual acid cleaning must be performed 
occasionally to remove mineral scale. 

3.5.3 Cost Estimation 
The construction material for equipment in the distillation area is generally 316SS. The beer 
column and rectification column were quoted by Megtec. The two columns were quoted as a 
package along with all pumps, heat exchangers (except the rectification column condenser), and 
reflux drums. The air-cooled rectification column condenser was quoted by GEA Rainey. The 
molecular sieve adsorption unit was quoted by Delta-T and the vent scrubber system was quoted 
by Envitech. The lignin separator was quoted by Larox as two FFP 2512 60/60 filter-press units. 
Harris Group used information and experience from other projects to estimate costs for the rest 
of the equipment, including solids handling equipment, pumps, and auxiliary tanks.  



 

47 
 

3.6 Area 600: Wastewater Treatment (WWT) 
 
3.6.1 Overview 
The ethanol process generates a number of wastewater streams that must be treated before 
recycle to the process or release to the environment. This is accomplished in the wastewater 
treatment system in Area 600. The treated water is assumed clean and fully reusable by the 
process, which reduces both the fresh makeup water requirement and discharge to the 
environment.  

Figure 13 is a simplified flow diagram of the WWT area. Condensed pretreatment flash vapor, 
boiler blowdown, cooling tower blowdown, and the pressed stillage water streams are mixed 
together. The combined wastewater stream is processed by anaerobic digestion and aerobic 
digestion to digest organic matter in the stream. Anaerobic digestion produces a biogas stream 
that is rich in methane so it is fed to the combustor. Aerobic digestion produces a relatively clean 
water stream that can be reused in the process as well as a sludge that is primarily composed of 
cell mass. The sludge is also burned in the combustor.  

Figure 13. Simplified flow diagram of the wastewater treatment process 

 
In previous designs, the stillage from the beer column was evaporated in Area 500 to yield a 
syrup that could be routed to the combustor, minimizing the loading to WWT in that model. In 
the present design, this process flow was ruled out because of the switch to ammonia 
conditioning in Area 200. In the 2002 design, sulfate ions introduced in dilute-acid pretreatment 
precipitated as gypsum after overliming and were removed from the process. With the switch to 
ammonia conditioning, the resultant ammonium sulfate and ammonium acetate salts remain in 
the process and end up in the stillage. When we modeled evaporation of the stillage to syrup, the 
salt concentrations in the syrup were so high that boiler vendors were not comfortable quoting a 
combustor system to handle it, due to concerns of burner fouling. We chose, therefore, to 
eliminate the stillage evaporators and route the stillage to wastewater treatment instead.  

While we were confident that anaerobic and aerobic digestion could satisfactorily treat the 
organic material flowing to WWT in our design, some technology vendors expressed concern 
with the concentrations of ammonia and sulfate and indicated that these could require special 
upstream cleanup steps, at additional cost and complexity. In 2010–2011, NREL therefore 
contracted with Harris Group and Brown and Caldwell (BC) to design a treatment system using 
actual material generated in the pilot plant. Their testing determined that upstream removal of 

 

Beer stillage

Cooling tower blowdown

Pretreatment flash

Boiler blowdown Biogas CH4/CO2

Air Vent to atmosphere

Digester sludge 

to combustor

Treated water
Aerobic

Digestion

Anaerobic

Digestion
Clarifier

Dewatering

RO

Waste brine

Evaporator



 

48 
 

sulfur was not required for our process but that nitrification would be required in conjunction 
with aerobic digestion to handle the ammonia. 

The wastewater treatment technology described here deviates significantly from current corn 
ethanol plants, which strive toward zero-liquid-discharge designs [64]. Such plants may have 
aerobic digesters or even simple reverse-osmosis systems on internal recycle streams. The 
deviation in wastewater treatment technology here reflects the challenges inherent in cleaning up 
inorganics (fertilizer, etc.) that are found on the non-food portion of a food crop and corrosive 
chemicals added in the front end to overcome lignocellulosic biomass recalcitrance. 

3.6.2 Design Basis 
The wastewater treatment system was designed by Harris Group and Brown and Caldwell under 
the 2010 subcontract mentioned above. The design includes anaerobic digestion, aerobic 
digestion with nitrification, sludge dewatering, and reverse osmosis. Additional details can be 
found in the subcontract report [65]. The relevant design parameters of the wastewater system 
are summarized in Table 22. Some of these quantities were adjusted from what was determined 
by laboratory analysis to avoid artificially overdesigning the system for the rich fermentation 
media components and high suspended solids in the sample. 

Table 22. Wastewater Treatment System Design Basis 

Hydraulic load 2.15 MMgal/d 
Wastewater inlet temperature 50°C 
Inlet pH 5.2 
Total COD 87 g/L 
Soluble COD 85 g/L 
Total solids 68 g/L 
Total suspended solids 1.5 g/L 
Total alkalinity 2,750 mg/L as CaCO3 
Ammonia-N 1,060 mg/L 
Total Kjeldahl N 1,200 mg/L 
Sulfate 4,400 mg/L 
Silica 1,600 mg/L 
Potassium 500 mg/L 
Phosphate 805 mg/L 

 
Upsets (including unusual suspended solids, fouling, etc.) and other intermittent loads (e.g., from 
process spills) were not considered in the design. Rain and snow run-off, equipment washing, 
and other non-process wastewater are assumed to flow to a municipal wastewater treatment 
system. Insoluble organic compounds like cellulose, xylan, and protein are assumed inert in 
anaerobic digestion, although these are largely removed upstream in the stillage lignin separator 
(Area 500). BC indicated that these solid components could be handled in WWT for roughly the 
same capital cost, but additional operating costs due to nitrification requirements of the protein 
fraction were prohibitive. 

The process flow is detailed in PFD-A120-A601 and PFD-A120-A602 (Appendix E). The 
pressed stillage water, condensed pretreatment flash vapor, boiler blowdown, and cooling tower 
blowdown are mixed together and pumped through a heat exchanger (H-602) and cooled to 
35°C. The cooled stream then flows directly to the anaerobic digester (T-606).  



 

49 
 

The total chemical oxygen demand (COD) entering anaerobic digestion in the design case is 
approximately 26,500 kg/h (58,300 lb/h) (equivalent to 64 g/L). In anaerobic digestion, 91% of 
each organic component is destroyed; 86% is converted to biogas (methane and carbon dioxide) 
and 5% is converted to cell mass. Methane is produced from the utilized organic matter at 228 
g/kg COD removed. Carbon dioxide is also produced at a nearly equimolar rate to methane, such 
that the biogas from the digester is 51% CH4/49% CO2 on a dry molar basis. Cell mass is 
produced at a yield of 45 g cell mass per kg COD digested. Sulfate is converted to hydrogen 
sulfide (H2S) and leaves the system in the biogas. Since the COD-to-sulfate ratio in the design 
basis is ~20, the methane-producing organisms will out-compete the sulfate-reducing organisms, 
so upstream removal of sulfate is not necessary.  

During standard operation, the biogas will flow to the combustor, providing about 65 MMkcal/h 
(260 MMBtu/h) or 36% of the total fuel supplied to the combustor. The H2S in the biogas will be 
treated downstream of the combustor with flue gas desulfurization (Area 800). An emergency 
biogas flare is designed into the process to burn the biogas in case of a process upset in the 
combustor.  

The liquid from the anaerobic digester is pumped to aerobic activated-sludge lagoons with 
floating aerators (T-608). In the lagoons, 96% of the remaining soluble organic matter is 
removed, with 74% producing water and carbon dioxide and 22% forming cell mass. With a 
91% reduction of the COD in anaerobic digestion followed by a 96% reduction of the remaining 
COD in aerobic digestion, the total COD reduction is 99.6%. Ammonium ions from the stillage 
pass through to aerobic digestion where they are converted to nitrate by nitrifying bacteria. 
Because the nitrification process lowers the pH (by forming nitric acid), caustic must be added to 
the lagoons for neutralization. 

The fully digested material is pumped to a membrane bioreactor (R-609) for clarification. The 
membrane unit removes additional COD along with colloidal particles (especially silica). 
Coarse- and ultra-filtration upstream of the membrane unit separate the aerobic biomass sludge. 
Most of the sludge is recycled to the lagoons to maintain a high cell mass loading. The remaining 
portion is removed to a holding tank, where it is mixed with sludge from anaerobic digestion.  

The sludge in the holding tank is dewatered periodically using a centrifuge (S-611). The 
centrifuge solid is primarily cell mass and is conveyed to the combustor for disposal (C-614). 
The water leaving the centrifuge is recycled to the aerobic lagoons for additional treatment. 

The treated water has a COD of about 0.5 g/L and is routed to a reverse osmosis (RO) membrane 
system for salt removal. Approximately 80,000 L/hr (350 gpm) of water is rejected from RO as a 
7% brine containing primarily sodium nitrate along with all remaining ions and organics. The 
RO water effluent is assumed to be pure and is mixed with process makeup water and recycled to 
the process. The brine from RO is further concentrated in a mechanical-vapor-recompression 
evaporator (M-640) to 50% solids and the condensate is also recycled to the process. We do not 
further process the brine in our model at this time, and it is assumed to be waste. In reality, one 
may choose to further crystallize the brine for solid disposal. Some biomass burners may be 
designed to handle the salt (turning sodium nitrate into N2, NOx, and soda ash). It may also be 
possible to use flue gas to spray-dry this material.  



 

50 
 

3.6.3 Cost Estimation 
Harris Group and Brown and Caldwell estimated cost for the wastewater system, drawing on 
support from technology vendors such as ADI and Biothane. While the BC estimate included a 
complete project cost work-up, we have only used the installed equipment costs in our 
technoeconomic model because we account for our own indirect and project costs at the plant 
level. To the extent that the cost data obtained by BC were publishable, details can be found in 
the subcontract report [65]. Harris Group also generated costs for the wastewater cooler (H-602) 
and sludge screw conveyor (C-614). 

3.6.4 Wastewater Challenges 
The switch from overliming to ammonia conditioning in Area 200 has forced a major change in 
our WWT design. In overliming, the sulfate from sulfuric acid pretreatment was removed after 
conditioning in the form of “gypsum” (calcium sulfate). Previous work showed that this waste 
product was about 70% gypsum; the rest was unknown organics that could possibly be classified 
as hazardous waste requiring remediation (e.g., phenolics) [66]. The disposal cost of this material 
was therefore not well defined in the 2002 model, and ultimately the sugar losses associated with 
overliming were unacceptable, prompting the switch to ammonia conditioning. 

Because the stillage containing ammonium and sulfate salts could no longer be concentrated into 
a combustible syrup, as noted earlier, the chosen alternative was to route the stillage to 
wastewater treatment. The ammonia is removed from the system as sodium nitrate (which 
requires caustic) and the sulfate is removed as gypsum from the combustor flue gas (which 
requires lime). At this point, readers may question the wisdom of replacing lime in pretreatment 
with the combined requirement of ammonia in pretreatment, caustic in WWT, and lime in FGD; 
this is a valid and open question. However, NREL feels that going back to overliming is not the 
obvious solution, given the cost of hydrolysate solid-liquid separation, uncertainty around the 
cost of gypsum disposal, and staggering sugar losses associated with overliming. We will 
investigate how these options affect process economics and sustainability in a future study. The 
primary research path, as discussed in Sections 3.2 and 3.3, is to reduce the amount of chemicals 
added in pretreatment and thereby move to so-called no-conditioning processes that may be 
applicable given the advanced enzymes and fermentation organisms currently in development. 
This should reduce or eliminate the need for removal of inorganic material from wastewater and 
bring the plant more in line with current corn ethanol technology. 

  



 

51 
 

3.7 Area 700: Product and Feed Chemical Storage 
 
3.7.1 Overview 
This portion of the plant provides bulk storage for process chemicals and the ethanol product. 
The chemicals stored in this area include ammonia, corn steep liquor (CSL), sulfuric acid, and 
gasoline (used as a denaturant for the ethanol product). Water for fire suppression is also stored 
here. 

3.7.2 Design Basis 
Table 23 shows the major storage requirements for the present design. PFDs for the storage area 
can be found in PFD-P120-A701 and PFD-P120-A702 (Appendix E). 

Table 23. Storage Requirements 

Material Tank No. Size 
Ethanol product T-701 Sufficient to contain 7 days of production: 2 carbon steel tanks @ 

750,000 gal each 
Gasoline denaturant T-710 7 days of blendstock: 1 carbon steel tank @ 65,000 gal 
Sulfuric acid (93%) T-703 5 days of storage: 1 carbon steel tank @ 12,600 gal 
Ammonia T-706 5 days of storage: 2 SA-516-70 tanks @ 28,000 gal. Ammonia is 

stored anhydrous at 250 psig. 
Fire water T-704 4 hours of fire suppression @ 2,500 gpm: 1 glass-lined carbon steel 

tank @ 600,000 gal 
Corn steep liquor T-720 5 days of storage: 1 glass-lined carbon steel tank @ 70,000 gal 
Diammonium 
phosphate (DAP) 

T-760 7 days of storage: 1 SS304 tank @ 12,800 gal 

 
DAP is assumed to be packaged in super-sacks and is unloaded via solid feeder (C-755), 
requiring an unloading blower (P-755) and DAP vent baghouse (S-755). From the storage bin, 
DAP is fed into a day tank (T-760) where it is mixed with water with a 5-hp agitator. The DAP 
solution is pumped (P-760) to fermentation. The ethanol product pump (P-701), sulfuric acid 
pump (P-703), ammonia pump (P-706), CSL pump (P-720), and gasoline pump (P-710) are sized 
for quick loading and unloading of trucks. The fire water pump (P-704) is sized for 2,500 gpm. 

3.7.3 Cost Estimation 
Harris Group developed costs for most of the equipment in this section using their internal cost 
database. Quotes for some of the more specialized-material tanks were obtained from Mueller or 
Trinity Tank (via Chemithon). Quotes for agitators for the DAP and CSL tanks were obtained 
from Lotus, Inc. 



 

52 
 

3.8 Area 800: Combustor, Boiler, and Turbogenerator 
 
3.8.1 Overview 
The purpose of the combustor, boiler, and turbogenerator subsystem is to burn various organic 
by-product streams to produce steam and electricity. Combustible by-products include all of the 
lignin and the unconverted cellulose and hemicellulose from the feedstock, biogas from 
anaerobic digestion, and biomass sludge from WWT. Burning these by-product streams to 
generate steam and electricity allows the plant to be self-sufficient in energy (“thermal-neutral”), 